

**Hardline**

ULR-TC553921100000624F

**Test Report No: 0212500819****Date : 26<sup>th</sup> October , 2021****Page: 1 of 5**

**Applicant** : NIKROMAX INDIA PRIVATE LIMITED  
**Contact Person** : MR. PRASHANT VERMA  
**Address** : 38/560, RANI TALAB TEMPLE REWA 486001

**Sample not drawn by TÜV Rheinland (India) Pvt. Ltd.**

**Sample Description** : Wire 0.361mm  
**Metal Content** : NICR80/20 WIRE  
**Sample ID.** : Not Provided  
**Style No.** : Not Provided  
**PO No.** : Not Provided  
**SQU No** : Not Provided  
**Colour** : Not Provided  
**End Use** : Not Provided  
**Country of Destination** : Not Provided  
**Sample Receiving Date** : 11<sup>th</sup> October, 2021  
**Testing Period** : 11<sup>th</sup> October, 2021 to 25<sup>th</sup> October, 2021  
**Sample Condition** : Sample was received in good condition.  
**Others** : -

For and on behalf of  
TÜV Rheinland (India) Pvt. Ltd



Padam Kumar  
Report Reviewer (Hardlines)

Test result is drawn according to the kind and extent of tests performed. The laboratory applied decision rule for giving verdict, considering measurement of un-certainty at 95% confident level. This test report relates to the above mentioned test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

Test Report No: 0212500819

Page: 2 of 5

**Conclusion:**

Test Property	Pass	Fail	Remarks
ROHS Directive (EU) 2015/863 amending Annex II to Directive 2011/65/EU (Cadmium, Lead, Total Chromium, Mercury,	X		

**Remark:** Testing has been conducted as per applicant request.

**Discipline**

NABL - Chemical Testing:

**Group**

HAZARDOUS & RESTRICTED CHEMICALS

Material No.	Material	Color	Location
M001	-	Silver	Wire

General remark.

1. Testing is being carried out at TUV rheinland (India ) Pvt Ltd, Plot no 330, 331, Udyog Vihar Phase IV, gurgaon chemical Section